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10.000 GHz 14,000 GHz 1.000 MHz 12.85989 GHz -44.42 dBm -19.42 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.38845 GHz -44.2¢ dBm -19.24 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.33346 GHz -41.60 dBm -16.60 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.34496 GHz -41.65 dBm -16.65 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.13613 GHz -41.75 dBm -16.75 d 18.000 GHz 27.000 GHz 1.000 MHz 20.14513 GHz -42.05 dem -17.05 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 41/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

trum - pectrum o
Ref Level 0.00 dém Offset 9.78 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 9.78 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
10 dBMP—bRURIGUS HINE ARS nak _10 dBE—bRURIGUS HINE ARS pak
-20 dBm -20 dBr
. LINE_ABS_ S_LINE_ABS_
L N i S 2 ——y P e i s
ki
50 de
-70 der
-80 dB
90 d8 90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 899.89755 MHz -49,43 dBm -24.43 dB 30.000 MHz 1.000 GHz 1.000 MHz 898.92804 MHz -49.06 dBm -24.06 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.45970 GHz -48.84 dBm -23.84 dB 1.000 GHz 2.475 GHz | 1.000 MHz 2.28643 GHz -49.48 dBm -24.48 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.82560 GHz -49,17 dBm -24.17 dB 2.715 GHz 3.000 GHz | 1.000 MHz 2.83300 GHz -49.04 dBm -24,04 d8
3.000 GHz 7.000 GHz 1.000 MHz 5.17748 GHz -43.91 dBm -18.91 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.45682 GHz -44.95 dBm -19.95 dB
7.000 GHz 10,000 GHz | 1.000 MHz 9.48384 GHz -46,09 dém -21.09 dB8 7.000 GHz | 10.000 GHz 1.000 MHz 9.17189 GHz -46.15 dBm -21.15 dB
10.000 GHz 14,000 GHz 1.000 MHz 11.90401 GHz -44,29 dBém -19.29 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.35246 GHz -44.39 dBm -19.39 dB
14.000 GHz 18,000 GHz 1.000 MHz 16.34096 GHz -41.71 dBm -16.71 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.91951 GHz -41.52 dBm -16.52 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.13363 GHz -41.98 dBm -16.98 db 18.000 GHz 27.000 GHz 1.000 MHz 20.13263 GHz -41.93 dBm -16.93 d&
— W
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Date: 3.SEP.2016 14:15:17

Highest Channel / QPSK

Highest Channel / 16QAM

trum o pectrum s
Ref Level 0.00 dém Offset 9.78 d8 Mode Auto Sweep Ref Level 0.00 dBm Offset 9.78 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck PARS Limit fheck PARS
b nuRICUS bine ARs nak _10 dBme—bRURIOUS HINE ARS .
S_LINE_ABS_ 5_LINE_ABS
| i, Y PN o~ . r Lo, ~ pu—
bt
60 db
-70 dB
-80 dB
-90 dei
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
p issi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 868.87306 MHz -49,51 dBm -24.51 dB 30.000 MHz 1.000 GHz 1.000 MHz 895.53473 MHz -49.49 dBm -24.49 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.42947 GHz -49.48 dBm -24.48 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.45417 GHz -49.25 dBm -24.25 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.72846 GHz -46,88 dém -21.88 dB 2.715 GHz 3.000 GHz | 1.000 MHz 2.71863 GHz -35.42 dBm -10.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.43532 GHz -45.04 dBm -20.04 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -44.78 dBm -19.78 dB
7.000 GHz 10.000 GHz | 1.000 MHz 9.47584 GHz -46.12 dBm -21.12 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.18039 GHz -46.,02 dBm -21,02 d8
10.000 GHz 14,000 GHz 1.000 MHz 12.35146 GHz -44.35 dBm -19.35 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.36695 GHz -44.34 dBm -19.34 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.32096 GHz -41.77 dBm -16.77 dB 14.000 GHz 18.000 GHz | 1.000 MHz 16.33796 GHz -41.74 dBm -16.74 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.12263 GHz -42,04 dBm -17.04 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.13163 GHz -17.22 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 41/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 3.SEP.2016 14:48:53

trum o
Ref Level 0.00 dém Offset 9.78 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 9.78 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
10 dBMP—bRURIGUS HINE ARS nak _10 dBE—bRURIGUS HINE ARS :
-20 dBm: -20 dBm
. LINE_ABS_
e, it Yy e Dt miutuidl i
-70 dBr
-80 dB
-90 dé
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 848.51324 MHz -49,34 dBm -24.34 dB 30.000 MHz 1.000 GHz 1.000 MHz 912.01648 MHz -49.29 dBm -24.29 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.44053 GHz -49.23 dBm -24.23 dB 1.000 GHz 2.475 GHz | 1.000 MHz 2.47076 GHz -49.22 dBm -24.22 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.81207 GHz -48.91 dBm -23.91 dB 2.715 GHz 3.000 GHz | 1.000 MHz 2.81904 GHz -49.06 dBm -24,06 d&
3.000 GHz 7.000 GHz 1.000 MHz 4.99400 GHz -43.83 dBm -18.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -44.69 dBm -19.69 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 9.14289 GHz -46,33 dém -21.33 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.18239 GHz -45.,98 dBm | -20.98 dB
10.000 GHz 14,000 GHz 1.000 MHz 12,41295 GHz -44,37 dBm -19.37 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.40745 GHz -44.35 dBm -19.35 dB
14.000 GHz 18,000 GHz 1.000 MHz 15.91051 GHz -41.77 dBm -16.77 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.91601 GHz -41.68 dBm -16.68 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.12913 GHz -41.95 dBm -16.95 db 18.000 GHz 27.000 GHz 1.000 MHz 20.12613 GHz -42.08 dBm -17.08 d&
— W
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Middle Channel / QPSK

Middle Channel / 16QAM

trum a pectri uvn
Ref Level 0.00 dém Offset 9.78 d8 Mode Auto Sweep Ref Level 0.00 dBm Offset 9.78 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
it fheck PABS Limit heck PABS
AURIOUS b INE ARS PABS 10 dBTE—$RURIOUS HINE ARS P
S_LINE_ABS_ 5_LINE_ABS
P NN g . fopaans ", Aot YR
i
60 dB
-70 dBr
-80 d
-90 dei
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
p issi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 923.65067 MHz -49.26 dBm -24.26 dB 30.000 MHz 1.000 GHz 1.000 MHz 864.99500 MHz -49.06 dBm -24,06 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.29454 GHz -49.38 dBm -24.38 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47113 GHz -49.05 dBm -24.05 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.84397 GHz -49.14 dBm -24.14 dB 2.715 GHz 3.000 GHz | 1.000 MHz 2.85209 GHz -49.06 dBm -24.06 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.98325 GHz -44.66 dBm -19.66 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.51631 GHz -44.94 dBm -19.94 d&
7.000 GHz 10.000 GHz | 1.000 MHz 9.15789 GHz -46.28 dBm -21,28 d8 7.000 GHz | 10.000 GHz 1.000 MHz | 9.16289 GHz -45.81 dBm | -20.81 dB
10.000 GHz 14,000 GHz 1.000 MHz 11.88751 GHz -44.47 dBm -19.47 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.39845 GHz -44.47 dBm -19.47 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.33896 GHz -41.44 dBm ~16.44 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.92051 GHz -41.60 dBm ~16.60 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.14663 GHz -41.98 dBm -16.98 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.14063 GHz -16.88 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 41/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

trum % - pectrum o
Ref Level 0.00 dém Offset 9.78 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 9.78 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
10 dBME—bRURIGUS HINE ARS naks _10 dBE—bRURIGUS HINE ARS paks
-20 dBm -20 dBr
SPUI _LINE_ABS_ S_LINE_ABS_
| o e ‘ v wr——y
ehbortre
60 dB
-70 der
-80 dBi
-90 dB -90 d
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 990.54723 MHz -49,35 dBm -24.35 dB 30.000 MHz 1.000 GHz 1.000 MHz 900.38231 MHz -49.54 dBm -24,54 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45933 GHz -49.18 dBm -24.18 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.43463 GHz -49.30 dBm -24.30 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71792 GHz -45,06 dBm -20.06 dB 2.715 GHz 3.000 GHz | 1.000 MHz 2.71906 GHz -47.43 dBm -22.43 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -44.85 dBm -19.85 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97075 GHz -44.81 dBm -19.81 dB
7.000 GHz 10,000 GHz | 1.000 MHz 9.15239 GHz -46.13 dBm -21.13 dB 7.000 GHz | 10.000 GHz 1.000 MHz 9.88777 GHz -46.,22 dBm -21,22 dB
10.000 GHz 14,000 GHz 1.000 MHz 12.37795 GHz -44,38 dBm -19.38 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.39645 GHz -44.25 dBm -19.25 dB
14.000 GHz 18,000 GHz 1.000 MHz 15.90251 GHz -41.63 dBm -16.63 dB 14.000 GHz 18.000 GHz | 1.000 MHz 16.33346 GHz -41.67 dBm -16.67 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.13113 GHz -41.98 dBm -16.98 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.14813 GHz -41.99 dBm -16.99 d&
g
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LTE Band 41 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 3.SEP.2016 14:56:16

trum o pectrum .
Ref Level 0,00 dBm Offset 9.78 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 9.78 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 Avgrwr
Limit Gheck PABS Limit ¢heck PABS
b nuRIcUS bine Ans nabs _10 dBme—bRuRIous bine aps paks
-20 dei
5_LINE_ABS SPL 5_LINE_ABS
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-70 dBr
80dp
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Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[ Start 30.0 MHz 56008 pts Stop 27.0 GHz
P T Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 922.68116 MHz -49.38 dBm -24.38 d& 30.000 MHz 1,000 GHz 1.000 MHz 946.43428 MHz -49.52 dem -24.52 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.45343 GHz -49.21 dém -24.21 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46818 GHz -48.58 dBm -23.58 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.80224 GHz -49.11 dBm -24.11.d8 2.715 GHz 3.000 GHz 1.000 MHz 2.81719 GHz -49.08 dem -24.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99450 GHz -43.74 dém -18.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -44.87 dBm -19.87 dB
7.000 GHz 10,000 GHz | 1.000 MHz 9.15189 GHz -46.14 dBm -21,14 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.19088 GHz -46.06 dBm -21.06 dB
10.000 GHz 14,000 GHz 1.000 MHz 12,40145 GHz -44.40 dém -19.40 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.37795 GHz -44.48 dBm -19.48 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.33346 GHz -41.62 dBm -16.62 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.33446 GHz -41.70 dBm -16.70 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.12663 GHz -42,04 dBm -17.04 d8 18.000 GHz 27.000 GHz 1.000 MHz 20.14063 GHz -42.04 dem -17.04 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 41/ 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

trum

pe

Ref Level 0.00 dém Offset 9.78 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 9.78 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
10 dBMP—bRURIGUS HINE ARS nak _10 dBE—bRURIGUS HINE ARS pak
-20 dBm -20 dBr
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60 dB
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-80 dBi
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Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 911.04698 MHz -49,44 dBém -24.44 dB 30.000 MHz 1.000 GHz 1.000 MHz 931.40680 MHz -49.42 dBm -24,42 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46376 GHz -49,31 dBm -24.31 dB 1.000 GHz 2.475 GHz | 1.000 MHz 2.39113 GHz -49.30 dBm -24.30 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99722 GHz -49,19 dBm -24.19 dB 2.715 GHz 3.000 GHz | 1.000 MHz 2.84696 GHz -48.94 dBm -23,94 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.98725 GHz -44.84 dBm -19.84 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98625 GHz -45.03 dBm -20.03 dB
7.000 GHz 10,000 GHz | 1.000 MHz 9.19188 GHz -46,30 dBm -21.30 dB 7.000 GHz | 10.000 GHz 1.000 MHz 9.17289 GHz -46.18 dBm -21.18 dB
10.000 GHz 14,000 GHz 1.000 MHz 12.37095 GHz -44,14 dBm -19.14 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.88901 GHz -44.34 dBm -19.34 dB
14.000 GHz 18,000 GHz 1.000 MHz 16.33396 GHz -41.53 dBm -16.53 dB 14.000 GHz 18.000 GHz | 1.000 MHz 16.34596 GHz -41.78 dBm -16.78 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.12563 GHz -41.96 dBm -16.96 db 18.000 GHz 27.000 GHz 1.000 MHz 20.12113 GHz -41.98 dBm -16.98 d&
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Highest Channel / QPSK

Highest Channel / 16QAM

Date: 3.SEP.2016 15:00:07

trum o pectrum s
Ref Level 0.00 dém Offset 9.78 d8 Mode Auto Sweep Ref Level 0.00 dBm Offset 9.78 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit ¢heck PABS Limit heck PABS
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Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
p issi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 875.17491 MHz -49.46 dBm -24.46 dB 30.000 MHz 1.000 GHz 1.000 MHz 980.36732 MHz -49.43 dém -24.43 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47334 GHz -49.24 dBm -24.24 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.45859 GHz -49.27 dBm -24.27 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71920 GHz -46.09 dBm -21,09 dB 2.715 GHz 3.000 GHz | 1.000 MHz 2.85608 GHz -49.15 dBm -24,15 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -44.63 dBm -19.63 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.44532 GHz -44.90 dBm -19.90 d&
7.000 GHz 10.000 GHz | 1.000 MHz 9.41685 GHz -46.14 dBm -21,14 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.46734 GHz -46.27 dBm -21.27 dB
10.000 GHz 14,000 GHz 1.000 MHz 12.38945 GHz -44.43 dBm -19.43 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.33946 GHz -44.43 dBm -19.43 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.91551 GHz -41.59 dBm -16.59 dB 14.000 GHz 18.000 GHz | 1.000 MHz 16.33596 GHz -41.66 dBm ~16.66 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.13463 GHz -41.85 dBm -16.85 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.14713 GHz -16.96 dB
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saronas. FCC RF Test Report

Report No. : FG662003B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0087
40 Normal Voltage 0.0098
30 Normal Voltage 0.0106
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0081
0 Normal Voltage 0.0111
-10 Normal Voltage 0.0037 PASS
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0078
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0013
20 Battery End Point 0.0097

Note: Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.
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saronas. FCC RF Test Report

Report No. : FG662003B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0030
40 Normal Voltage 0.0034
30 Normal Voltage 0.0037
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0028
0 Normal Voltage 0.0039

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0001
20 Battery End Point 0.0032

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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saronas. FCC RF Test Report

Report No. : FG662003B

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0021
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0018

-10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0017
20 Battery End Point 0.0013

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0017
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0015

-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0011
20 Battery End Point 0.0021

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test

ERP/EIRP
LTE Band 5/ 1.4MHz (Average)
S N RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 3 0 16.99 0.0500 7.68 0.0059
Middle QPSK 3 1 18.04 0.0637 8.39 0.0069
Highest 1 5 17.81 0.0604 8.10 0.0065
Lowest 3 3 16.74 0.0472 7.15 0.0052
Middle 16QAM 3 3 16.85 0.0484 7.23 0.0053
Highest 1 3 16.75 0.0473 7.30 0.0054
Limit ERP < 7W Result PASS
LTE Band 5/3MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 8 16.65 0.0462 7.23 0.0053
Middle QPSK 1 8 17.11 0.0514 7.38 0.0055
Highest 1 8 17.46 0.0557 7.97 0.0063
Lowest 1 14 16.07 0.0405 6.55 0.0045
Middle 16QAM 1 14 16.42 0.0439 7.00 0.0050
Highest 1 0 17.13 0.0516 7.53 0.0057
Limit ERP < 7W Result PASS
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : B1 of B16
TEL : 86-0512-5790-0158 Report Issued Date . Sep. 23, 2016
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : YCNK53A48

ReportTemplateNo.:BU5-FGLTEVersion1.5




saronas. FCC RF Test Report

Report No. : FG662003B

LTE Band 5/ 5MHz (Average)

RB Horizontal Vertical
Channel Modulation :
Size | Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 12 16.75 0.0473 7.31 0.0054
Middle QPSK 1 12 16.89 0.0489 7.70 0.0059
Highest 1 12 17.59 0.0574 8.29 0.0067
Lowest 1 12 16.21 0.0418 6.38 0.0043
Middle 16QAM 1 12 16.60 0.0457 6.71 0.0047
Highest 1 12 16.90 0.0490 7.39 0.0055
Limit ERP < 7W Result PASS
LTE Band 5/ 10MHz (Average)
RB Horizontal Vertical
Channel Modulation :
Size | Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 25 16.89 0.0489 7.79 0.0060
Middle QPSK 1 25 16.77 0.0475 7.92 0.0062
Highest 1 25 17.51 0.0564 8.01 0.0063
Lowest 1 0 16.00 0.0398 6.39 0.0044
Middle 16QAM 1 25 16.40 0.0437 6.64 0.0046
Highest 1 0 16.00 0.0398 6.35 0.0043
Limit ERP < 7W Result PASS
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LTE Band 7 / 5MHz (Average)

RB Horizontal Vertical
Channel Modulation :
Size | Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 25.63 0.3656 25.66 0.3681
Middle QPSK 1 12 25.05 0.3199 24.89 0.3083
Highest 1 12 23.74 0.2366 23.79 0.2393
Lowest 1 12 24.30 0.2692 24.07 0.2553
Middle 16QAM 1 12 23.75 0.2371 23.29 0.2133
Highest 1 12 21.91 0.1552 21.85 0.1531
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation :
Size | Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 25.66 0.3681 25.56 0.3597
Middle QPSK 1 25 25.13 0.3258 24.74 0.2979
Highest 1 25 23.49 0.2234 23.31 0.2143
Lowest 1 25 24.20 0.2630 23.88 0.2443
Middle 16QAM 1 0 23.58 0.2280 23.10 0.2042
Highest 1 25 22.10 0.1622 21.85 0.1531
Limit EIRP < 2W Result PASS
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LTE Band 7 / 15MHz (Average)

RB Horizontal Vertical
Channel Modulation :
Size | Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 25.36 0.3436 25.22 0.3327
Middle QPSK 1 37 24.93 0.3112 24.53 0.2838
Highest 1 37 23.83 0.2415 23.63 0.2307
Lowest 1 37 24.40 0.2754 24.17 0.2612
Middle 16QAM 1 0 23.79 0.2393 23.33 0.2153
Highest 1 0 22.44 0.1754 22.18 0.1652
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation :
Size | Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 25.15 0.3273 24.85 0.3055
Middle QPSK 1 49 24.93 0.3112 24.51 0.2825
Highest 1 49 23.74 0.2366 23.50 0.2239
Lowest 1 0 23.92 0.2466 23.74 0.2366
Middle 16QAM 1 49 23.56 0.2270 23.12 0.2051
Highest 1 49 22.16 0.1644 22.06 0.1607
Limit EIRP < 2W Result PASS
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LTE Band 38 / 5MHz (Average)

RB Horizontal Vertical
Channel Modulation :
Size | Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 23.59 0.2286 23.59 0.2286
Middle QPSK 1 12 22.01 0.1589 21.85 0.1531
Highest 1 12 21.72 0.1486 21.86 0.1535
Lowest 1 12 22.21 0.1663 22.08 0.1614
Middle 16QAM 1 12 21.68 0.1472 21.84 0.1528
Highest 1 12 20.91 0.1233 21.00 0.1259
Limit EIRP < 2W Result PASS
LTE Band 38/ 10MHz (Average)
RB Horizontal Vertical
Channel Modulation :
Size | Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 23.15 0.2065 23.02 0.2004
Middle QPSK 1 0 22.15 0.1641 22.10 0.1622
Highest 1 25 21.70 0.1479 21.88 0.1542
Lowest 1 25 22.95 0.1972 22.22 0.1667
Middle 16QAM 1 25 21.63 0.1455 21.69 0.1476
Highest 1 25 20.23 0.1054 20.34 0.1081
Limit EIRP < 2W Result PASS
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LTE Band 38 / 15MHz (Average)

RB Horizontal Vertical
Channel Modulation :
Size | Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 22.96 0.1977 22.81 0.1910
Middle QPSK 1 37 21.84 0.1528 21.85 0.1531
Highest 1 37 21.97 0.1574 21.95 0.1567
Lowest 1 0 22.12 0.1629 22.08 0.1614
Middle 16QAM 1 37 21.00 0.1259 20.89 0.1227
Highest 1 37 20.72 0.1180 20.60 0.1148
Limit EIRP < 2W Result PASS
LTE Band 38/ 20MHz (Average)
RB Horizontal Vertical
Channel Modulation :
Size | Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 22.78 0.1897 22.65 0.1841
Middle QPSK 1 49 21.78 0.1507 21.81 0.1517
Highest 1 49 21.77 0.1503 21.78 0.1507
Lowest 1 49 22.70 0.1862 21.67 0.1469
Middle 16QAM 1 49 20.97 0.1250 20.85 0.1216
Highest 1 49 20.30 0.1072 20.33 0.1079
Limit EIRP < 2W Result PASS
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LTE Band 41 / 5MHz (Average)

RB Horizontal Vertical
Channel Modulation :
Size | Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 26.41 0.4375 26.34 0.4305
Middle QPSK 1 12 21.99 0.1581 22.05 0.1603
Highest 1 12 20.66 0.1164 19.23 0.0838
Lowest 1 12 25.69 0.3707 25.34 0.3420
Middle 16QAM 1 12 21.92 0.1556 22.03 0.1596
Highest 1 24 19.81 0.0957 18.47 0.0703
Limit EIRP < 2W Result PASS
LTE Band 41 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation :
Size | Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 26.40 0.4365 26.18 0.4150
Middle QPSK 1 25 21.98 0.1578 22.03 0.1596
Highest 1 25 20.61 0.1151 19.24 0.0839
Lowest 1 0 25.62 0.3648 25.25 0.3350
Middle 16QAM 1 25 21.90 0.1549 22.04 0.1600
Highest 1 25 19.82 0.0959 19.02 0.0798
Limit EIRP < 2W Result PASS
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LTE Band 41 / 15MHz (Average)

RB Horizontal Vertical
Channel Modulation :
Size | Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 26.60 0.4571 26.29 0.4256
Middle QPSK 1 0 22.55 0.1799 22.46 0.1762
Highest 1 37 20.51 0.1125 19.23 0.0838
Lowest 1 37 25.29 0.3381 25.14 0.3266
Middle 16QAM 1 0 22.51 0.1782 22.37 0.1726
Highest 1 37 19.93 0.0984 18.86 0.0769
Limit EIRP < 2W Result PASS
LTE Band 41 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation :
Size | Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 26.33 0.4295 25.98 0.3963
Middle QPSK 1 49 22.08 0.1614 22.06 0.1607
Highest 1 49 20.46 0.1112 19.28 0.0847
Lowest 1 99 24.80 0.3020 24.36 0.2729
Middle 16QAM 1 49 21.90 0.1549 21.72 0.1486
Highest 1 49 19.97 0.0993 18.68 0.0738
Limit EIRP < 2W Result PASS
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Radiated Spurious Emission

LTE Band 5/1.4MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -62.33 -13 -49.33 -60.96 -64.19 1.19 5.20 H
2504 -64.41 -13 -51.41 -67.40 -66.63 1.53 5.90 H
) 3344 -69.25 -13 -56.25 -73.20 -72.04 1.76 6.70 H
Middle 1672 -65.18 -13 -52.18 -63.14 -67.04 1.19 5.20 \%
2504 -64.99 -13 -51.99 -66.97 -67.21 1.53 5.90 \%
3344 -69.66 -13 -56.66 -72.98 -72.45 1.76 6.70 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 3MHz / QPSK / RB Size 1 Offset 0
Channel Frfs;:_lin; y ( (IjEBRnF: ) (:ig]ni]t) I(_)l\rlT?lrt ReS;Fc)i?ng P?J.vf/;ér Txlfsatsble ” A(\Br:i?\nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1672 -62.56 -13 -49.56 -61.19 -64.42 1.19 5.20 H
2504 -63.56 -13 -50.56 -66.55 -65.78 1.53 5.90 H
) 3344 -68.81 -13 -55.81 -72.76 -71.60 1.76 6.70 H
Middle 1672 -65.49 -13 -52.49 -63.45 -67.35 1.19 5.20 \%
2504 -66.46 -13 -53.46 -68.44 -68.68 1.53 5.90 \%
3344 -69.62 -13 -56.62 -72.94 -72.41 1.76 6.70 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 5/5MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -65.48 -13 -52.48 -64.11 -67.34 1.19 5.20 H
2504 -65.33 -13 -52.33 -68.32 -67.55 1.53 5.90 H
) 3337.36 -69.42 -13 -56.42 -73.37 -72.21 1.76 6.70 H
Middle 1672 -66.01 -13 -53.01 -63.97 -67.87 1.19 5.20 \%
2504 -66.64 -13 -53.64 -68.62 -68.86 1.53 5.90 \%
3336 -70.16 -13 -57.16 -73.48 -72.95 1.76 6.70 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 10MHz / QPSK / RB Size 1 Offset 0
Channel Frf&tin; y (cIJEBRan ) (:iénr:) S\rlr?lrt Res:al()j?ng P?).vfér -I-XltgzsasbIe ” gr;?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
1664 -62.23 -13 -49.23 -60.86 -64.09 1.19 5.20 H
2496 -64.51 -13 -51.51 -67.50 -66.73 1.53 5.90 H
) 3328 -68.44 -13 -55.44 -72.39 -71.23 1.76 6.70 H
Middle 1664 -65.10 -13 -52.10 -63.06 -66.96 1.19 5.20 \%
2496 -67.72 -13 -54.72 -69.7 -69.94 1.53 5.90 \%
3328 -69.56 -13 -56.56 -72.88 -72.35 1.76 6.70 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 7 / 5MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5064 -58.11 -25 -33.11 -67.33 -64.67 241 8.97 H
7600 -56.13 -25 -31.13 -69.83 -65.13 2.86 11.86 H
) 10134 -57.83 -25 -32.83 -76.18 -66.73 3.21 12.11 H
Middle 5064 -57.00 -25 -32.00 -65.71 -63.56 241 8.97 \Y
7600 -55.19 -25 -30.19 -69.82 -64.19 2.86 11.86 \%
10134 -56.39 -25 -31.39 -75.79 -65.29 3.21 12.11 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 10MHz / QPSK / RB Size 1 Offset 0
Channel Frf&tin; y (5:;?) (:iénr:) S\rlr?lrt Res:al()j?ng P?).vfér -I-XltgzsasbIe ” gr;?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
5060 -56.95 -25 -31.95 -66.17 -63.51 241 8.97 H
7592 -53.24 -25 -28.24 -66.94 -62.24 2.86 11.86 H
) 10125 -57.75 -25 -32.75 -76.10 -66.65 3.21 12.11 H
Middle 5060 -55.69 -25 -30.69 -64.4 -62.25 241 8.97 \%
7592 -52.49 -25 -27.49 -67.12 -61.49 2.86 11.86 \%
10125 -56.63 -25 -31.63 -76.03 -65.53 3.21 12.11 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 7 /15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5056 -58.46 -25 -33.46 -67.68 -65.02 241 8.97 H
7584 -52.64 -25 -27.64 -66.34 -61.64 2.86 11.86 H
) 10116 -57.87 -25 -32.87 -76.22 -66.77 3.21 12.11 H
Middle 5056 -55.57 -25 -30.57 -64.28 -62.13 241 8.97 \%
7584 -52.55 -25 -27.55 -67.18 -61.55 2.86 11.86 \%
10116 -56.59 -25 -31.59 -75.99 -65.49 3.21 12.11 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7/ 20MHz / QPSK / RB Size 1 Offset 0
Channel Frf&tin; y (5:;?) (:iénr:) S\rlr?lrt Res:al()j?ng P?).vfér -I-XltgzsasbIe ” gr;?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
5052 -57.91 -25 -32.91 -67.13 -64.47 241 8.97 H
7576 -55.83 -25 -30.83 -69.53 -64.83 2.86 11.86 H
) 10107 -57.72 -25 -32.72 -76.07 -66.62 3.21 12.11 H
Middle 5052 -55.94 -25 -30.94 -64.65 -62.50 241 8.97 \%
7576 -52.27 -25 -27.27 -66.9 -61.27 2.86 11.86 \%
10107 -57.00 -25 -32.00 -76.4 -65.90 3.21 12.11 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 38 /5MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5184 -49.59 -25 -24.59 -58.81 -56.15 241 8.97 H
7780 -52.70 -25 -27.70 -66.40 -61.70 2.86 11.86 H
. 10368 -58.61 -25 -33.61 -76.96 -67.51 3.21 12.11 H
Middie 5184 -57.22 -25 -32.22 -65.93 -63.78 241 8.97 \%
7780 -51.34 -25 -26.34 -65.97 -60.34 2.86 11.86 \%
10368 -57.80 -25 -32.80 -77.2 -66.70 3.21 12.11 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38/ 10MHz / QPSK / RB Size 1 Offset 0
Channel Fr(e:\q/ll:_lezn)cy (E:BRnT) (:iénr:) I(_Dl\rlrflrt Res‘;i?ng Pi.vflaér Txlgfsble b AGr:;nna PO'Z’::/Z\?)“O'T
(dB) (dBm) (dBm) (dB) (dBi)
5180 -46.37 -25 -21.37 -56.64 -52.93 241 8.97 H
7772 -50.46 -25 -25.46 -64.16 -59.46 2.86 11.86 H
_ 10359 -58.49 -25 -33.49 -76.84 -67.39 3.21 12.11 H
widdie 5180 -54.68 -25 -29.68 -63.39 -61.24 241 8.97 \%
7772 -49.68 -25 -24.68 -64.31 -58.68 2.86 11.86 \%
10359 -56.45 -25 -31.45 -75.85 -65.35 3.21 12.11 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 38/ 15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5176 -47.98 -25 -22.98 -57.71 -54.54 241 8.97 H
7764 -51.08 -25 -26.08 -64.78 -60.08 2.86 11.86 H
. 10350 -57.91 -25 -32.91 -76.26 -66.81 3.21 12.11 H
Middie 5176 -55.86 -25 -30.86 -64.57 -62.42 241 8.97 \%
7764 -51.35 -25 -26.35 -65.98 -60.35 2.86 11.86 \Y
10350 -56.99 -25 -31.99 -76.39 -65.89 3.21 12.11 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38/ 20MHz / QPSK / RB Size 1 Offset 0
Channel Fr(e:\q/ll:_lezn)cy (E:BRnT) (:iénr:) I(_Dl\rlrflrt Res‘;i?ng Pi.vflaér Txlgfsble b AGr:;nna PO'Z’::/Z\?)“O'T
(dB) (dBm) (dBm) (dB) (dBi)
5172 -50.87 -25 -25.87 -60.09 -57.43 241 8.97 H
7756 -52.02 -25 -27.02 -65.72 -61.02 2.86 11.86 H
_ 10341 -58.03 -25 -33.03 -76.38 -66.93 3.21 12.11 H
widdie 5172 -55.33 -25 -30.33 -64.04 -61.89 241 8.97 \%
7756 -52.54 -25 -27.54 -67.17 -61.54 2.86 11.86 \%
10341 -56.82 -25 -31.82 -76.22 -65.72 3.21 12.11 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 41 /5MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5180 -55.47 -25 -30.47 -64.69 -62.03 241 8.97 H
7772 -51.78 -25 -26.78 -65.48 -60.78 2.86 11.86 H
_ 10368 -57.65 -25 -32.65 -76.00 -66.55 3.21 12.11 H
Middle 5180 -53.82 -25 -28.82 -62.53 -60.38 241 8.97 \Y
7772 -47.81 -25 -22.81 -62.44 -56.81 2.86 11.86 \%
10368 -57.12 -25 -32.12 -76.52 -66.02 3.21 12.11 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 41/ 10MHz / QPSK / RB Size 1 Offset 0
Channel Frf&tin; y (5:;?) (:iénr:) S\rlr?lrt Res:al()j?ng P?).vfér -I-XltgzsasbIe ” gr;?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
5176 -55.83 -25 -30.83 -65.05 -62.39 241 8.97 H
7764 -51.80 -25 -26.80 -65.50 -60.80 2.86 11.86 H
) 10359 -58.06 -25 -33.06 -76.41 -66.96 3.21 12.11 H
Middle 5176 -52.26 -25 -27.26 -60.97 -58.82 241 8.97 \%
7764 -48.12 -25 -23.12 -62.75 -57.12 2.86 11.86 \%
10362.36 | -56.91 -25 -31.91 -76.31 -65.81 3.21 12.11 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 41/ 15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5172 -56.31 -25 -31.31 -65.53 -62.87 241 8.97 H
7760 -51.80 -25 -26.80 -65.50 -60.80 2.86 11.86 H
) 10350 -57.83 -25 -32.83 -76.18 -66.73 3.21 12.11 H
Middle 5172 -51.79 -25 -26.79 -60.5 -58.35 241 8.97 \%
7760 -48.56 -25 -23.56 -63.19 -57.56 2.86 11.86 \%
10350 -57.31 -25 -32.31 -76.71 -66.21 3.21 12.11 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 41/ 20MHz / QPSK / RB Size 1 Offset 0
Channel Frf&tin; y (5:;?) (:iénr:) S\rlr?lrt Res:al()j?ng P?).vfér -I-XltgzsasbIe ” gr;?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
5168 -56.01 -25 -31.01 -65.23 -62.57 241 8.97 H
7752 -51.69 -25 -26.69 -65.39 -60.69 2.86 11.86 H
) 10341 -58.15 -25 -33.15 -76.50 -67.05 3.21 12.11 H
Middle 5168 -52.58 -25 -27.58 -61.29 -59.14 241 8.97 \%
7752 -48.07 -25 -23.07 -62.7 -57.07 2.86 11.86 \%
10341 -57.39 -25 -32.39 -76.79 -66.29 3.21 12.11 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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